
DORCHESTER COUNTY 

2004 COMPREHENSIVE 

WATER & SEWER PLAN 

REVISED MARCH 2004 



CONTENTS 

PAGE   

LIST OF TABLES .......................................................................................................................... ii 

LIST OF EXHIBITS ...................................................................................................................... iii 

APPENDIX TABLE OF CONTENTS .......................................................................................... iv 

CERTIFICATES ..................................................................................................................... v to vi 

CHAPTER 1 - GOALS AND OBJECTIVES .................................................................. 1-1 to 1-27 
[...]
Environment has completed an after study of the effects that these construction projects had on 

pollution in the Choptank River and Cambridge Creek and found there to be positive 

improvements to water quality.  As a result of the described work and the water quality 

improvements, flow allocations were modified upward under a 1993 consent order.  Previous 

interim corrective actions by the City permitted an allocation system under a 1984 consent 

agreement to regulate additional flows into this system. 

In general, there are three major areas of the City that have combined systems, namely, 

(1) the West End section, (2) the Central or downtown area, and (3) the East Cambridge area.  

The combined flow from these areas, plus the flows from separate sanitary sewers that serve 

areas tributary to the combined sewer areas are carried to the Trenton Street Pumping Station 

where it is pumped through a 20-inch force main to the treatment plant.  The Water Street 

Interceptor, built in 1936, serves the entire West End section and portions of the downtown area.  

This line converges at the head of Cambridge Creek with the Cedar Street Interceptor, which in 

turn joins the line serving residential and industrial development along Washington Street at a 

joint just north of the intersection of Virginia Avenue and Lake Street, thus forming the Trenton 

Street Interceptor that flows to the Trenton Street Pumping Station. 

Another major interceptor, the Woods Road Interceptor, serves a heavily industrialized 

area of approximately 155 acres in the extreme eastern portion of the City including Chesapeake 

Industrial Park, Woods Road and the Dorchester County Jail.  This system included a 12" main 

                                            REVISED MARCH 2004  4-19       



along U.S. Route 50 and the 18" main along Woods Road.  The flow is carried by the 18" main 

to the Woods Road Pumping Station where it is pumped to the treatment plant.  This system is 

entirely a separate sanitary system and the flows are primarily industrial resulting from the 

numerous industries in the area. 

The City enacted a "Wastewater Pretreatment Program" in September, 1985.  This 

Ordinance sets forth uniform requirements for direct and indirect contributors into the 

wastewater collection and treatment system for the City of Cambridge, and enables the City to 

comply with all applicable State and Federal laws required by the Clean Water Act of 1977 and 

the General Pretreatment Regulations (40 CFR Part 403).  Significant users are required to 

provide quarterly wastewater sampling and make their process available for quarterly 

inspections. 

As previously mentioned, the area within the corporate limits of Cambridge is extremely 

flat, thus requiring the use of pumping stations to pump the wastes to elevations where gravity 

systems can be utilized and also to pump the wastes to the treatment plant.  Presently, there are 

16 (sixteen) City-owned sewage pumping stations. 

Of these sixteen pumping stations, only 4 pump directly to the treatment plant.  These are 

the Trenton Street, Southside, Woods Road and Willowmere Lane pumping stations.  Three (3) 

of the City pumping stations pump to gravity systems which eventually flow to the Trenton 

Street Pumping Station where there are two variable speed pumps, each with a capacity of 6.2 

mgd.  Operating together the two pumps can handle 8.2 mgd.  The pumping station is provided 

with a flow overload device consisting of an automatic sluice gate which shuts off the incoming 

flow to the station when its pumping capacity is exceeded and a certain flood level in the wet 

well is reached.  The overload device protects the station by backing up flows into the piping 

system to a point where they overflow into the tidal waters.  This device serves to protect the 

pumping station, but can also cause a combination of sewage, industrial wastes, and stormwater 

                                            REVISED MARCH 2004  4-20       



to overflow into the Choptank River and Cambridge Creek during wet weather periods.  The 

station is now equipped with an auxiliary generator which locks out the lag pump and operates 

the lead pump during power outage.  The station can now handle 2.0 mgd beyond original 

capacity resulting in a reduced frequency and duration of combined sewer overflows into 

Cambridge Creek and Choptank River in the event of high intensity storms.  There is no record 

of discharges from this station in recent years. 

The Southside Sewer interceptor was constructed from the Cambridge-South Dorchester 

School Complex on Route 16 between Maple Dam and Egypt Roads eastward to Woods Road.  

The system consists of 18", 21" and 24" gravity sewer and two pumping stations with associated 

force mains and serves the school complex, existing properties on Race Street and Stone 

Boundary Road, thereby providing a backbone sewer facility for the southern portion of the City.  

One small pumping station on Stone Boundary Road was abandoned and two others (Lexington 

Street and Pacific Avenue) rerouted to discharge into gravity sewers flowing to the Southside 

system.  Rehabilitation of gravity sewers within the service areas of these latter two pumping 

stations, which have been directed to the Southside system, has helped to reduce 

infiltration/inflow.  

The West Side interceptor was constructed in 1991, providing gravity service to the 

western edge of Cambridge and receiving flows from Dorchester County Sanitary District No. 1.  

The construction of this interceptor allowed the closure of the Sanitary District lagoons and 

provides, through a cost share agreement, 0.60 mgd. capacity to the District.  The interceptor 

feeds to the Maple Dam Pumping Station.  This interceptor also accepts flows from the High 

Street diversion sewer, rerouting areas on separate sanitary flow from the combined system to 

the separate Southside system. 

As discussed previously, Cambridge is the largest municipality in the County and has the 

greatest growth potential.  The Smart Growth Initiative has served to strengthen that position.  

   REVISED MARCH 2004 4-21      



All future development is keyed to the City Wastewater Treatment Plant, which has a present 

capacity of 8.1 mgd and an ultimate capacity of 10.8 mgd.  With a present flow of about 4.5 

mgd, the plant can support future development that will contribute 3.6 mgd without 

modifications.  Also, when the existing flows related to CSO's are eliminated, an additional 

0.6 mgd of capacity will be available for development. 

The consensus of planning efforts is shown by sewerage service categories on Exhibit 4-

D and may be summarized as follows: 

1. Sewerage service for the annexed land is being provided by the Southside Sewer 

system consisting of collecting sewers, interceptors, pumping stations, and force 

mains that pump the sewage around the perimeter of the City and directly to the 

Cambridge Wastewater Treatment Plant.  These facilities are independent of 

existing facilities. 

2. Land use is such that the industrial area and higher density residential areas will 

be located closest to the Treatment Plant with lower densities in the land areas 

furthest away from the Plant in order to reduce the cost of sewage facilities 

throughout the service area.  The location and size of the proposed industrial area 

were evaluated to promote working opportunities which could support the 

accompanying residential uses.  This industrial area is adjacent to existing 

industry. 

3. The Treatment Plant's ultimate surplus capacity of 6.3 mgd is divided such that  

2.3 mgd is allocated for industrial use, 3.4 mgd allocated for residential and 

commercial use, and 0.6 mgd allocated for City (old area) development after 

correction of infiltration. 

4. Industrial allotment is based on low to moderate water users (3,000 gallons per  

day per acre) with a total industrial area of 750 acres. 

                                            REVISED MARCH 2004  4-22       



5. The residential allotment will support an ultimate population of 33,000 people and  

commercial development in the Urban Area. 

The Southside Mobile Home Park, a 125-unit mobile home park, has been proposed for 

several years with final plans to connect by gravity to the Southside Sewer near the Southeast 

Pumping Station.  Section 1 (41 lots) was completed in December 1982.  The developer installed 

the sewers for dedication to the City.  Another phase is now proposed for construction.  Several 

other developments (Woods Crossing Apartments on Route 16 and the Ellsworth Subdivision on 

Stone Boundary Road) have been made possible as a result of the Southside Sewer.  The 

relocation of the State Hospital facilities to this area has also been completed. 

The Cambridge Wastewater Treatment Plant was originally built in 1937 and later 

expanded and modernized in 1956, but still with primary treatment only, to meet the growing 

demands of residential and industrial development.  In 1973, the plant underwent a complete 

renovation, at a cost of approximately $6 million, to provide secondary treatment.  The upgraded 

plant was put into operation in 1973 with a design capacity of 8.1 mgd (average daily flow) with 

a capability through future expansion of ultimately handling 10.8 mgd.  The wastewater 

treatment plant utilized the activated sludge process, and modifications thereof, that removed 

about 90% of the incoming BOD5 and 90-95% of the suspended solids, as compared to values of 

25-35% and 50-60%, respectively, provided by the old primary plant.  The plant was designed to 

condition sludge by a low pressure wet air oxidation process (Zimpro System), capable of 

processing 16 tons of dry solids per day, followed by vacuum filtration for dewatering, but fuel 

costs and tremendous odor problems caused it to be abandoned.  An aerated grit chamber was 

added in 1979 to provide needed grit removal due to the large volumes as a result of the severe 

infiltration/inflow in the system.  In an effort to reduce operating costs and find an end use for 

the sludge, the City began a composting operation at the plant.  Composting was abandoned in 

1990 when a belt press was installed for dewatering.  In 1997, a lime stabilization system was 

                                            REVISED MARCH 2004  4-23       



added to provide additional pathogen reduction to the sludge.  The sludge is used at the County 

landfill as daily and intermediate cover.   

Chlorine is applied to the final effluent for disinfection prior to discharge to the Choptank 

River.  A dechlorination system, mandated by the State, was installed in 1989.  The system 

consists of using the last portion of the existing chlorine contact tank for dosing and mixing of 

sulfur dioxide gas for dechlorination and diffused air for post-aeration.  The chlorine contact tank 

is located downstream of a 6.6 acre shellfish protection pond that provides a holding time of 24 

hours at ultimate average daily flow (10.8 mgd).  This will permit ample time for MDE to close 

shellfish harvesting beds in the River in case of a plant malfunction.  The Pond had filled with 

solids carried over from the final clarifiers.   

In 1996, the City entered an agreement with the State to participate in a study which 

would consider the addition of a Biological Nutrient Removal Process (BNR) at the wastewater 

treatment plant.  This was in response to the Governor' s Chesapeake Bay Initiative, which 

promised to reduce nutrient loading into the bay by 40%.  The recommendations included 

major modification to the aeration system, which would provide for nitrogen removal through 

either the Step Denitrification or MLE processes.  Phosphorus removal would be accomplished 

through chemical addition.  In order that the existing 8.1 mgd capacity could be maintained, 

additional final clarifier volume was required.  The study called for the demolition of one of 

the plant' s existing 64-foot diameter final clarifiers to make way for the construction of two 

new 98-foot diameter clarifiers.  The study reviewed all phases of the equipment and 

operations of the plant, and included recommendations for upgrades or replacement of much of 

the plant and a new odor control system.  In late 1997, the City accepted the recommendations 

of the study, and directed the engineer to proceed with the design work. 

                                            REVISED MARCH 2004  4-24       



In August 2000, construction of the $15 million BNR upgrade began.  Major 

components of the upgrade included headworks modifications, aeration tank modifications, 

aeration system modifications, new flow distribution boxes, new final clarifiers, existing final 

clarifier modifications, sludge pumping modifications, sludge thickener modifications, chlorine 

contact tank modifications, shellfish protection pond sludge removal, new chemical feed facility, 

new biofilter for odor control, new biofilter blower building, underground piping, electrical 

modifications and a new process control system. 

Funding for the project consisted of approximately $5.0 million in State grant funds, 

approximately $2.4 million in EPA grant funds and with the remainder being paid for by the City 

through the State's Revolving Loan Fund.  Completion of the project in 2003 will provide the 

City a significantly upgraded plant. 

The Cambridge Treatment Plant and pumping stations were operated by the City between 

1980 and 1993.  For several years prior to 1980, operation was performed by a private 

corporation (Envirotech).  Since 1993, the plant has been operated by Maryland Environmental 

Services.  

In 1993, the City of Cambridge contracted with the engineering firm of Greeley and 

Hansen to perform a study of the City's combined sewer system.  As a national leader in the field 

of CSO abatement, Greeley and Hansen was asked to make recommendations as to 

improvements which would be necessary to eliminate CSO discharges in streets, and further 

recommend improvements that would provide the City the ability to meet the requirements of the 

newly adopted EPA CSO Control Policy.  The study included a monitoring and sampling 

program and the development of a mathematical model of the City's system.  As the City of 

Cambridge is located along a portion of the Choptank River which includes shellfish harvesting 

waters, the restriction on the allowable fecal coliform count of any discharge is extremely 

restrictive.  Although the mixing zones provided by the tremendous width and tidal fluctuation 

                                            REVISED MARCH 2004  4-25       



were great, the allowable coliform counts still drove the end result of the study.  The end result, 

without question, was that most the cost effective and practical method of meeting the new EPA 

CSO Control Policy was to separate the sewers.  With the separation of sewers, there would be 

no method for overflows associated with CSO's to occur in the street.  The State of Maryland and 

the City of Cambridge adopted the recommendations of this study and agreed to move forward 

with the separation of the combined sewers.  Because of the high cost of this work and the 

disruption associated with a project of this magnitude, the engineer recommended that this 

project be carried out in seven phases, each to be completed in two-year periods. 

In 1996, the City contracted with the engineering firm of George, Miles and Buhr to 

provide the design of the first phase which included Mill, Water, Vue de L’eau, Church, William 

and Glasgow Streets.  Ongoing design concerns relating to the original stormwater based design, 

gave way to further review of this project and a change to a more cost effective sanitary sewer 

based design.  Phase I construction was completed by J.M. Bryan & Sons in December 2001.  